



ULR-TC-629324000057952F

TEST REPORT

Report No. GR:HL:1552001846

ISSUE DATE: 23-Aug-2024



GREENLAM INDUSTRIES LIMITED

203, 2ND FLOOR, WEST WING, WORLDMARK 1, AEROCITY, IGI AIRPORT,
HOSPITALITY DISTRICT, NEW DELHI-110037
INDIA

CONTACT PERSON: MR. GSRA SHARMA

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION	HIGH PRESSURE DECORATIVE LAMINATE
STYLE NO.	GREENLAM DÉCOR
COUNTRY OF ORIGIN	INDIA

LAB PROVIDED DETAILS:

CONDITION OF SAMPLE COMPLETE AND OK

THE LOCATION OF PERFORMANCE OF THE LABORATORY ACTIVITIES: SGS GURUGRAM LABORATORY

SAMPLE RECD ON 14-Aug-2024 TESTING PERIOD : 14-Aug-2024 - 23-Aug-2024

SUMMARY OF TEST RESULT:

TESTS	PASS	FAIL	REMARKS
TESTING AS PER COMMISSION REGULATION (EU) NO 10/2011	--		
OVERALL MIGRATION	P		

Remarks: P= Pass

F= Fail

TEST(S) RESULT & METHOD: PLEASE REFER TO NEXT PAGE(S). RESULTS APPLY TO THE SAMPLE AS RECEIVED

Per Pro SGS India Pvt. Ltd.

YOGESH JOSHI (Manager-RSTS)

Authorized Signatory-Chemical

Email your Test Report Related Enquiries at Feedback.HLT@sgs.com

JOE No. :2452800637

400312110

Page 1 of 3

Control No.: 1552501855

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. **The laboratory shall be responsible for all the information provided in the report, except when information and instruction for specific scope of testing is provided by the customer.** Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company

No decision rule is applied, when comparing the measurement result (s) with the applicable limit(s) according to the specification in the respective standard or as shared by the customer.

Connectivity and Products, 226, Udyog Vihar, Phase I, Gurugram-122016, Haryana, Phone: t: +91-124-613500 T:91-124-6776403/404
Regd & Cord. Off: SGS House, 4B, A.S. Marg, V Khrolie (West), Mumbai – 400083, Tel: (022) 66408888 Fax: (022) 66408829 www.sgs.com

SGS India Pvt. Ltd

Member of the SGS Group (SGS SA)



ULR-TC-629324000057952F

TEST REPORT

Report No.	GR:HL:1552001846	ISSUE DATE: 23-Aug-2024
-------------------	-------------------------	--------------------------------



ACCREDITED TEST(S)

TEST RESULT:

TESTING AS PER COMMISSION REGULATION (EU) No 10/2011:

OVERALL MIGRATION:

Method: With reference to Commission Regulation (EU) No 10/2011 of 14 January 2011 Annex III and Annex V for selection of condition and EN 1186-1:2002 for selection of test methods. (1st Migration); EN 1186-3:2022, test method for overall migration in evaporable simulant.

Simulant Used	Test Condition	Result (mg/dm ²)	Reporting Limit (mg/dm ²)	Permissible Limit (mg/dm ²)
3% Acetic Acid	70°C For 02 Hours	Not Detected	2.0	10
95% Ethanol	60°C For 02 Hours	Not Detected	2.0	10
Isooctane	40°C For 30 Min	Not Detected	2.0	10
Conclusion	--	PASS	--	--

Tested Item: LAMINATE

Note :-

- mg/dm² = milligram per square decimeter.
- °C = degree Celsius.
- Permissible Limit is according to Commission Regulation (EU) No 10/2011 of 14 January 2011 with amendment .
- Analytical tolerance of aqueous simulants is 2mg/dm².
- Test condition & simulant were specified by customer.
- Testing has been performed as per customer request

TEST REPORT

Report No. GR:HL:1552001846

ISSUE DATE: 23-Aug-2024



Sample as Received



*****END OF REPORT*****